Join our mailing list!





You are here:Home > ATV Parts > AT 250U ATV > AT 250U ATV rear axle
Please sent the parts ID and you contact information to info@partsyahoo.com for a quotation.
1 AT250U-566 COVER, HUB DUST
2 AT250U-567 PIN Φ3.5×40
3 AT250U-568 REAR AXLE FIXING NUT
4 AT250U-569 WASHER Φ16
5 AT250U-570 REAR WHEEL CONNECTING PLATE
6 AT250U-571 SPEED SENSOR
7 AT250U-572 REAR TRANSMISSION BOX ASSY
8 AT250U-573 BOLT M10×1.25×25
9 AT250U-574 NUT M10×1.25
10 AT250U-575 AXLE, REAR
11 AT250U-576 DUST-PROOF COVER,FORK
12 AT250U-577 SWINGARM, REAR
13 AT250U-578 FORK LEFT CONNECTING BOLT
14 AT250U-579 NUT M12×1.25
15 AT250U-580 BOLT M12×1.25×25
16 AT250U-581 FORK RIGHT CONNECTING BOLT
17 AT250U-582 NUT M22×1.5
18 AT250U-583 SHAFT, DRIVE
19 AT250U-584 CIRCLIP Φ22
20 AT250U-585 HOOP Φ95×9
21 AT250U-586 FORK DUST-PROOF SLEEVE
22 AT250U-587 HOOP Φ110×9
23 AT250U-588 CASE, REAR AXLE BODY
24 AT250U-589 BOLT M8×35
25 AT250U-590 WASHER
26 AT250U-591 BOLT M6×25
27 AT250U-592 REAR BRAKE ASSY
28 AT250U-593 FORK PROTECTION SHELF
29 AT250U-594 BOLT M8×16
30 AT250U-595 REAR AXLE RUBBER CUSHION
31 AT250U-596 WASHER 6
Parts Quotation Form

Your Email Address:                    
Your Name:                                                          
Your Address:    
Your Telephone Number:                         
Your Vehicle Model :                                            
Your Vehicle VIN Number:                                                   
The damage parts belong to which catalog of vehicle: 

Please provide Parts ID / Item Number in Diagram /  Parts Name and Description /  Order Quantity (unit)



Please enter the following code into the box provided:

googlee80cd550bace27cf